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Photo. 2. Sulphur-print and macro-structure of No. 7
specimen.
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Table 1. Relation between Ultra-Sonic test’s
results and preheat or no preheat of

steel die.
Results \
\ Excellent | Better| Good Rgther Total
ad

Preheat

Done 0 0 2 5 7

None 6 4 0 11 21

Total 6 4 2 16 28
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a : Normalized at 300°C for 30min after cold worked at room temperature
b : As warm worked at 300°C

Photo. 1. Microstructure of warm worked steel at 300°C.
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Fig. 1. Relation between crush and mechanical
properties.
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Fig. 2. Relation between straightener crush and
mechanical properties at 300°C.
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Photo. 2. Flaring and flattening test results after warm worked at 300°C. (xabout 1/5)(9/10)
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Fig. 3. Relation between hardness and longitudinal position
of the pipe.
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